
Losar-Denk 50
Film-coated tablet – oral use
Angiotensin II receptor antagonist
Active substance: losartan

Package leaflet: Information for the patient

Read all of this leaflet carefully before you start taking 
this medicine because it contains important information 
for you.

–– Keep this leaflet. You may need to read it again.

–– If you have any further questions, ask your doctor or 
pharmacist.

–– This medicine has been prescribed for you only. Do not 
pass it on to others. It may harm them, even if their signs 
of illness are the same as yours.

–– If you get any side effects, talk to your doctor or phar-
macist. This includes any possible side effects not listed 
in this leaflet. See section 4.

What is in this leaflet
1.	 What Losar-Denk 50 is and what it is used for
2.	 What you need to know before you take Losar-Denk 50
3.	 How to take Losar-Denk 50
4.	 Possible side effects
5.	 How to store Losar-Denk 50
6.	 Contents of the pack and other information

1. �What Losar-Denk 50 is and what it is used for
Losartan belongs to a class of drugs known as angiotensin II 
receptor antagonists. The substance angiotensin II is formed in 
your body and helps to regulate your blood pressure. It binds 
to receptors in the blood vessels making them narrower. This 
causes your blood pressure to rise. When blood pressure is high, 
angiotensin II plays a part in maintaining the elevated blood 
pressure. Losartan prevents angiotensin II from binding to these 
receptors so that the blood vessels can relax and your blood 
pressure drops. 
Losartan slows down renal impairment in patients with high 
blood pressure and type-2 diabetes.

Losar-Denk 50 is used

• 	 in the treatment of patients with high blood pressure 
(hypertension) in adults and in children and adolescents 
6 - 18 years of age.

• 	 to protect the kidneys of patients with high blood pressure 
and type-2 diabetes mellitus along with impaired kidney 
function proven by blood tests, with a urinary protein 
excretion of ≥ 0.5 g/day (this disease is associated with 
pathologically high amounts of urinary protein).

• 	 in the treatment of patients with heart failure when your 
doctor believes that treatment with ACE inhibitors (an-
giotensin conversion enzyme inhibitor which is a blood 
pressure reducing agent) is unsuitable. You should not be 
switched to treatment with losartan if your heart failure is 
stable with ACE inhibitors.

• 	 in the treatment of patients with high blood pressure and 
left ventricular wall thickening. Losar-Denk 50 reduces the 
risk of stroke.

2. �What you need to know before you take 
Losar-Denk 50

Do not take Losar-Denk 50

• 	 if you are allergic to losartan or any of the other ingredients 
of this medicine (listed in section 6),

• 	 if you are more than 3 months pregnant (it is also better to 
avoid losartan in early pregnancy - see section “Pregnancy 
and breast-feeding”),

• 	 if your liver function is seriously impaired,
• 	 if you have diabetes or impaired kidney function and you are 

treated with a blood pressure lowering medicine containing 
aliskiren.

Warnings and precautions

Talk to your doctor or pharmacist before taking Losar-Denk 50.
You must tell your doctor if you think you are (or might become) 
pregnant. Losar-Denk 50 is not recommended in early preg-
nancy, and must not be taken if you are more than 3 months 
pregnant, as it may cause serious harm to your baby if used at 
that stage (see section “Pregnancy and breast-feeding”).
It is important to tell your doctor before taking Losar-Denk 50
• 	 if you have had a history of angioedema (hypersensitivity 

reaction manifested by swelling of the face, lips, throat and/
or tongue) (see also section 4),

• 	 if you suffer from severe vomiting or diarrhea associated 
with severe volume and/or salt depletion of your body,

• 	 if you are taking diuretics (water pills that increase the 
amount of urine excretion via the kidneys) or if you are 
on a low salt diet that may cause severe volume and salt 
depletion of your body (see section 3),

• 	 if you are known to have narrowing or blockage of the blood 
vessels leading to your kidneys (renal artery stenosis) or if 
you have received a kidney transplant recently,

• 	 if you suffer from liver impairment (see section “Do not take 
Losar-Denk 50” and section 3),

• 	 if you suffer from heart failure with or without renal im-
pairment or concomitant severe life threatening cardiac 
arrhythmias. Special caution is necessary when you are 
treated with a beta blocker concomitantly.

• 	 if you suffer from a heart valve or heart muscle disorder,
• 	 if you suffer from coronary artery disease (caused by 

insufficient blood flow to the blood vessels of the heart) or 
cerebral artery disease (caused by insufficient blood flow 
to the brain),

• 	 if you suffer from primary hyperaldosteronism (a disease 
associated with increased secretion of the hormone aldo
sterone by the adrenal gland),

• 	 if you are taking any of the following medicines used to treat 
high blood pressure:

–– an ACE-inhibitor (e.g., enalapril, lisinopril, ramipril), in 
particular if you have diabetes-related kidney problems.

–– aliskiren.
Your doctor may check your kidney function, blood pres-
sure, and the amount of electrolytes (e.g. potassium) in 
your blood at regular intervals. See also section “Do not 
take Losar-Denk 50”.

• 	 if you are taking other medications that may increase 
serum potassium (see section “Other medicines and 
Losar-Denk 50”).

Children and adolescents

Losartan has been studied in children. Talk to your doctor 
about whether, and at which dose, your child can be treated 
with losartan.
Losartan is not recommended for use in children suffering 
from kidney or liver problems, as limited data are available in 
these patient groups. Losartan is not recommended for use in 
children under 6 years old, as it has not been shown to work 
in this age group.

Other medicines and Losar-Denk 50

Tell your doctor or pharmacist if you are taking, have recently 
taken or might take any other medicines. 
Tell your doctor if you are taking potassium supplements, 
potassium-containing salt substitutes, potassium-sparing 
medicines such as certain diuretics (amiloride, triamterene, 
spironolactone), or other medicines that may increase serum 
potassium (e.g., heparin, trimethoprim-containing medicines), 
as the combination with Losar-Denk 50 is not advisable.
You should be particularly careful when taking any of the 
following medicines at the same time as Losar-Denk 50:
• 	 Other medicines to treat high blood pressure, as they may 

cause your blood pressure to drop even further. Your blood 
pressure may also be reduced by one of the following med-
icines/classes of drugs: medicines for depression (tricyclic 
antidepressants), medicines for certain psychiatric condi-
tions (antipsychotic agents), muscle-relaxing medicines 
(baclofen), cancer treatment medicines (amifostin).

• 	 Anti-inflammatory drugs or painkillers (non-steroidal anti-
rheumatic drugs), such as indomethacin, including COX-2 
inhibitors, as they may reduce the antihypertensive effect 
of losartan.

Your doctor may need to change your dose and/or to take other 
precautions:
If you are taking an ACE-inhibitor or aliskiren (see also sections 
“Do not take Losar-Denk 50” and “Warnings and precautions”).
If your kidney function is impaired, the concomitant use of these 
medicines may lead to a worsening of the kidney function.
Lithium containing medicines, e.g. medicines for depression 
should not be taken in combination with losartan without close 
supervision by your doctor. Special precautionary measures 
(e.g. blood tests) may be appropriate.

Losar-Denk 50 with food and drink

Losar-Denk 50 can be taken with or without food.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be 
pregnant or are planning to have a baby, ask your doctor or 
pharmacist for advice before taking this medicine.

Pregnancy
You must tell your doctor, if you think you are (or might become) 
pregnant. Usually, your doctor will discontinue treatment with 
Losar-Denk 50 before you become pregnant or as soon as you 
discover you are pregnant and will continue treatment with 
another medicine. Losar-Denk 50 is not recommended in early 
pregnancy, and must not be taken when more than 3 months 
pregnant, as it may cause serious harm to your baby if used after 
the third month of pregnancy.

Breast-feeding
Tell your doctor if you are breast-feeding or wish to breast-feed. 
Losar-Denk 50 is not recommended for breast-feeding mothers 
and your doctor may choose another treatment for you if you 
wish to breast-feed, especially if your baby is a new-born, or 
born prematurely.

Driving and using machines
No studies have been conducted on the effects on the ability to 
drive and operate machinery. 
It is unlikely that Losar-Denk 50 would affect the ability to drive 
or operate machinery. However, losartan, like other antihyper-
tensive agents, may cause dizziness or fatigue in some persons. 
Should you suffer from dizziness or fatigue, ask your doctor for 
advice before pursuing such activities.

Losar-Denk 50 contains lactose
If you have been told by your doctor that you have an intol-
erance to some sugars, contact your doctor before taking this 
medicinal product.

3. �How to take Losar-Denk 50
Always take this medicine exactly as your doctor or pharmacist 
has told you. Check with your doctor or pharmacist if you are 
not sure.
Your doctor will decide on the appropriate dose for you depend-
ing on your condition and whether you are still taking other 
medicines. It is important to continue taking Losar-Denk 50 
for as long as your doctor prescribes it in order to ensure 
unimpeded control of your blood pressure.

The usual dose is:

Adult patients with high blood pressure
The usual initial dose is 1 film-coated tablet of Losar-Denk 50 
(equivalent to 50 mg losartan potassium) once a day. The 
maximum antihypertensive effect is achieved 3 to 6 weeks after 
treatment is initiated.
In some patients this dose may later be increased to 2 film-
coated tablets of Losar-Denk 50 (equivalent to 100 mg losartan 
potassium) once a day.
Please talk to your doctor if you have the impression that the 
effect of Losar-Denk 50 is too strong or too weak.

Use in children and adolescents

Children below 6 years of age
Losartan is not recommended for use in children under 6 years 
old, as it has not been shown to work in this age group.

Children and adolescents aged 6 - 18 years old
The recommended starting dose in patients who weigh 
between 20 and 50 kg is 0.7 mg of losartan potassium per kg of 
body weight administered once a day (up to 25 mg of losartan 
potassium). The doctor may increase the dose if blood pressure 
is not controlled.

Other forms of this medicine may be more suitable for children; 
ask your doctor or pharmacist.

Patients with high blood pressure and type-2 diabetes 
mellitus
The usual initial dose is 1 film-coated tablet of Losar-Denk 50 
(equivalent to 50 mg losartan potassium) once a day. The dose 
may later be increased to 2 film-coated tablets of Losar-Denk 50 
(equivalent to 100 mg losartan potassium) once a day depend-
ing on your blood pressure response.
Losartan may be taken with other antihypertensive drugs, such 
as diuretics, calcium antagonists, alpha or beta blockers as well 
as central antihypertensive agents and also with insulin and 
other commonly used antidiabetic agents, such as sulfonyl
ureas, glitazones and glucosidase inhibitors.

Adult patients with heart failure
The usual initial dose is 12.5 mg of losartan potassium once 
a day. In general, the dose should be increased gradually on 
a weekly basis (i.e. 12.5 mg daily during the first week, 25 mg 
daily during the second week, 50 mg daily during the third 
week, 100 mg daily during the fourth week, 150 mg daily during 
the fifth week) up to the maintenance dose as determined by 
your physician.
A maximum dose of 150 mg losartan potassium once daily may 
be used.
For treatment of heart failure, losartan is usually administered 
with a diuretic (water pill to increase the amount of urine 
excreted via the kidneys) and/or digitalis (drug to strengthen 
the heart) and/or a beta blocker.

Dosage in special patient groups
The doctor may advise a lower dose, particularly at the 
beginning of treatment, in patients receiving high doses of 
diuretics, in those with impaired liver function or in patients 
older than 75 years. The use of losartan is not recommended 
in patients with severe liver impairment (see section “Do not 
take Losar-Denk 50”).

Method of administration
The film-coated tablets should be swallowed with a glass of 
water.
Try to take Losar-Denk 50 at the same time every day. It is 
important to continue taking Losar-Denk 50 until instructed 
otherwise by your doctor.

If you take more Losar-Denk 50 than you should
If you have accidentally taken too many tablets, inform your 
doctor immediately. Symptoms of an overdose are low blood 
pressure and/or a too rapid or possibly too slow heart rate.

If you forget to take Losar-Denk 50
If you have accidentally forgotten to take your daily dose, please 
take the next dose as prescribed. Do not take a double dose to 
make up for a forgotten tablet.
If you have any further questions on the use of this medicine, 
ask your doctor or pharmacist.

4. �Possible side effects
Like all medicines, this medicine can cause side effects, 
although not everybody gets them.
If you experience the following symptoms, stop taking 
Losar-Denk 50 and inform your doctor immediately or go to the 
accident and emergency department of your nearest hospital: 

A severe allergic reaction that may cause rash, itching, swelling 
of the face, lips, mouth or throat that may be associated with 
difficulty swallowing or labored breathing.
This is a serious but rare adverse drug reaction that affects more 
than 1 out of 10,000 but less than 1 out of 1,000 patients. You 
may require urgent medical attention or hospitalization.
The following adverse drug reactions have been reported in 
association with losartan:
Common (may affect up to 1 in 10 people):
• 	 dizziness,
• 	 low blood pressure (especially after excessive loss of water 

from the body, e.g. in patients with severe heart failure or 
under treatment with high dose diuretics),

• 	 dose-related orthostatic effects such as lowering of blood 
pressure appearing when rising from a lying or sitting 
position, 

• 	 debility,
• 	 fatigue,
• 	 too little sugar in the blood (hypoglycemia),
• 	 too much potassium in the blood (hyperkalemia),
• 	 changes in kidney function including kidney failure,
• 	 reduced number of red blood cells (anemia),
• 	 increase in blood urea, serum creatinine and serum potassi-

um in patients with heart failure.
Uncommon (may affect up to 1 in 100 people):
• 	 somnolence,
• 	 headache,
• 	 sleep disorders,
• 	 palpitations or rapid heartbeat,
• 	 severe chest pain (angina pectoris),
• 	 shortness of breath (dyspnea),
• 	 abdominal pain,
• 	 obstipation,
• 	 diarrhea,
• 	 nausea,
• 	 vomiting,
• 	 hives (urticaria),
• 	 itching (pruritus),
• 	 rash, 
• 	 localized swelling (edema),
• 	 cough.
Rare (may affect up to 1 in 1,000 people):
• 	 hypersensitivity,
• 	 severe allergic reaction characterized by a rash, itching, 

swelling of the face, lips, mouth or throat that may cause 
difficulty breathing or swallowing (angioedema),

• 	 inflammation of the vessels (vasculitis, including 
Henoch-Schoenlein purpura),

• 	 numbness or tingling sensation (paresthesia),
• 	 fainting (syncope),
• 	 very rapid and irregular heartbeat (e.g. atrial fibrillation),
• 	 stroke,
• 	 inflammation of the liver (hepatitis),
• 	 elevated blood alanine aminotransferase levels (ALT; blood 

test to check liver function), usually resolved upon discon-
tinuation of treatment.

Not known (frequency cannot be estimated from the available 
data):
• 	 reduction in the number of platelets (thrombocytopenia),
• 	 migraine,
• 	 liver function abnormalities,
• 	 muscle and joint pain,
• 	 flu-like symptoms,
• 	 back pain and urinary tract infections,
• 	 increased sensitivity to the sun, possibly with reddening 

after exposure to the sun (photosensitivity),
• 	 unexplained muscle pain with dark (tea-colored) urine 

(rhabdomyolysis),
• 	 impotence,
• 	 inflammation of the pancreas (pancreatitis),
• 	 low levels of sodium in the blood (hyponatremia),
• 	 depression,
• 	 generally feeling unwell (malaise),
• 	 ringing, buzzing, roaring, or clicking in the ears (tinnitus),
• 	 disturbed taste (dysgeusia).
Side effects in children are similar to those seen in adults.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. 
This includes any possible side effects not listed in this leaflet.
By reporting side effects, you can help provide more informa-
tion on the safety of this medicine.

5. �How to store Losar-Denk 50
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated on 
the carton and blister strip after “Exp.”. The expiry date refers to 
the last day of that month.
Shelf-life: 3 years
Store below 30 °C.
Store in the original package in order to protect from light.
Do not throw away any medicines via wastewater. Ask your 
pharmacist how to throw away medicines you no longer use. 
These measures will help protect the environment.

6. �Contents of the pack and other information

Pharmacodynamic properties

Pharmacotherapeutic group: Angiotensin II receptor antagonist
ATC Code: C09CA01
Losartan is a synthetically produced oral angiotensin II receptor 
(AT1 type) antagonist. Angiotensin II, a potent vasoconstrictor, 
is the primary active hormone of the renin-angiotensin system 
and an important determinant of the pathophysiology of 
hypertension. Angiotensin II binds to the AT1 receptor present 
in many tissues (i.e. smooth vascular muscle, adrenal gland, 
kidneys and heart) and elicits important biological effects, such 
as vasoconstriction and the release of aldosterone for example. 
Angiotensin II also stimulates smooth muscle cell proliferation.
Losartan selectively blocks the AT1 receptor. Losartan and its 
pharmacologically active carboxylic acid metabolite E-3174 
block all physiologically relevant effects of angiotensin II in 
vitro and in vivo, regardless of its source or route of its synthesis.

Pharmacokinetic properties
Following oral administration, losartan is well absorbed and 
undergoes first-pass metabolism. One active carboxylic acid 
metabolite and further inactive metabolites are formed. The 
systemic bioavailability of losartan film-coated tablets is approx. 
33 %. Mean peak plasma concentrations of losartan and its 
active metabolite are reached in one hour and in 3 – 4 hours, 
respectively.
Losartan and its active metabolite are ≥ 99 % bound to plasma 
proteins, primarily albumin. The volume of distribution of 
losartan is 34 litres.
About 14 % of intravenous or oral losartan is converted to its 
active metabolite. Following oral and intravenous administra-
tion of 14C-labelled losartan, plasma radioactivity is primarily 
attributable to losartan and its active metabolite. Minimal 
conversion of losartan to its active metabolite was seen in 
about one percent of subjects studied. In addition to the active 
metabolite, inactive metabolites are formed.
Plasma clearance of losartan and its active metabolite is about 
600 ml/min and 50 ml/min, respectively, with renal clearance of 
about 74 ml/min (losartan) and 26 ml/min (active metabolite). 
When losartan is administered orally, about 4 % of the dose is 
excreted unchanged in urine and about 6 % is excreted in urine 
as active metabolite. The pharmacokinetics of losartan and 
the active metabolite are linear at oral doses of up to 200 mg 
losartan potassium a day.
Following oral administration, the plasma concentrations of 
losartan and its active metabolite are polyexponential with 
a terminal half-life of about 2 hours and 6 – 9 hours, respec-
tively. Neither losartan nor its active metabolite accumulate 
significantly in plasma when 100 mg doses are administered 
once a day.
Losartan and its metabolites are excreted in bile and urine. 
Following oral/intravenous administration of 14C-labelled 
losartan to humans, about 35 %/43 % of the radioactivity is 
eliminated in urine and 58 %/50 % in faeces.

What Losar-Denk 50 contains
The active substance is losartan potassium. Each film-coated 
tablet contains 50 mg losartan potassium, equivalent to 
45.8 mg losartan.
The other ingredients are lactose monohydrate, microcrys-
talline cellulose, pre-gelatinised starch, magnesium stearate 
[vegetable], hydroxypropyl cellulose, hypromellose, titan 
dioxide.

General classification for supply 
Medicinal product subject to medical prescription.

What Losar-Denk 50 looks like and contents of the pack
Losar-Denk 50 are white to off-white, round, biconvex film-
coated tablets with a break-line on one side, plain on the other 
side, without facet. The film-coated tablets can be divided into 
equal parts.
Losar-Denk 50 is available in Al/PVC/PE/PVdC opaque white 
blister packs.
Pack size: 28 film-coated tablets.

Marketing Authorization Holder and Manufacturer
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79 
81675 München
Germany

Production site
DENK PHARMA GmbH & Co. KG
Göllstr. 1 
84529 Tittmoning 
Germany

This leaflet was last revised in 12/2019.
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Losar-Denk 50
Comprimé pelliculé – voie orale
Antagoniste des récepteurs de l’angiotensine II
Substance active : losartan

Notice : information du patient

Veuillez lire attentivement cette notice avant de prendre ce 
médicament car elle contient des informations importantes 
pour vous.

–– Gardez cette notice. Vous pourriez avoir besoin de la relire.

–– Si vous avez d’autres questions, interrogez votre médecin 
ou votre pharmacien.

–– Ce médicament vous a été personnellement prescrit. Ne 
le donnez pas à d’autres personnes. Il pourrait leur être 
nocif, même si les signes de leur maladie sont identiques 
aux vôtres.

–– Si vous ressentez un quelconque effet indésirable, parlez-en 
à votre médecin ou votre pharmacien. Ceci s’applique aussi 
à tout effet indésirable qui ne serait pas mentionné dans 
cette notice. Voir rubrique 4.

Que contient cette notice :
1.	 Qu’est-ce que Losar-Denk 50 et dans quel cas est-il utilisé
2.	 Quelles sont les informations à connaître 

avant de prendre Losar-Denk 50
3.	 Comment prendre Losar-Denk 50
4.	 Quels sont les effets indésirables éventuels
5.	 Comment conserver Losar-Denk 50
6.	 Contenu de l’emballage et autres informations

1. �Qu’est-ce que Losar-Denk 50 et dans quel cas est-il 
utilisé

Le losartan appartient à un groupe de médicaments appelés 
antagonistes des récepteurs de l’angiotensine II. L’angiotensine II 
est une substance produite par votre organisme qui contribue à la 
régulation de la pression artérielle. Elle se lie aux récepteurs de la 
paroi des vaisseaux sanguins, entraînant leur contraction. Cela induit 
une augmentation de la pression artérielle. En cas d’hypertension, 
l’angiotensine  II contribue à maintenir une pression artérielle 
élevée. Le losartan empêche la liaison de l’angiotensine  II à ces 
récepteurs, entraînant la dilatation des vaisseaux sanguins et une 
diminution de la pression artérielle.
Le losartan ralentit la dégradation de la fonction rénale chez les 
patients ayant une pression artérielle élevée et un diabète de type 2.

Losar-Denk 50 est utilisé
• 	 pour traiter l’hypertension (pression artérielle élevée) chez les 

adultes et chez les enfants et adolescents âgés de 6 à 18 ans.
• 	 pour préserver la fonction rénale des patients hypertendus dia-

bétiques de type 2 insuffisants rénaux présentant une excrétion 
urinaire de protéines ≥ 0,5 g/jour confirmée par des examens du 

sang (cette maladie est associée à des taux pathologiquement 
élevés de protéines dans les urines).

• 	 pour traiter les patients insuffisants cardiaques lorsque le mé-
decin juge qu’un traitement par les IEC (inhibiteurs de l’enzyme 
de conversion de l’angiotensine, qui sont des médicaments an-
tihypertenseurs) ne convient pas. Si votre insuffisance cardiaque 
a été stabilisée par un IEC, le traitement ne doit pas être modifié 
pour passer sous losartan.

• 	 chez les patients présentant une hypertension et un épaississe-
ment de la paroi du ventricule gauche. Losar-Denk 50 réduit le 
risque d’accident vasculaire cérébral.

2. �Quelles sont les informations à connaître avant de 
prendre Losar-Denk 50

Ne prenez jamais Losar-Denk 50
• 	 si vous êtes allergique au losartan ou à l’un des autres 

composants contenus dans ce médicament (mentionnés dans 
la rubrique 6),

• 	 si vous êtes enceinte de plus de 3 mois (il est également préfé-
rable d’éviter de prendre du losartan en début de grossesse – voir 
la rubrique « Grossesse et allaitement »),

• 	 si votre fonction hépatique est gravement dégradée,
• 	 si vous avez du diabète ou une insuffisance rénale et que vous 

êtes traité(e) par un médicament contenant de l’aliskirène pour 
diminuer votre pression artérielle.

Avertissement et précautions
Adressez-vous à votre médecin ou pharmacien avant de prendre 
Losar-Denk 50.
Informez votre médecin si vous pensez être enceinte (ou pourriez 
débuter une grossesse). Losar-Denk 50 n’est pas recommandé en 
début de grossesse, et ne doit pas être utilisé si vous êtes enceinte 
de plus de 3 mois car il pourrait être très dangereux pour votre bébé 
(voir la rubrique « Grossesse et allaitement »).
Il est important de prévenir votre médecin avant de prendre 
Losar-Denk 50
• 	 si vous avez des antécédents d’angio-œdème (réaction d’hy-

persensibilité se manifestant par un gonflement du visage, 
des lèvres, de la gorge et/ou de la langue) (voir également 
rubrique 4),

• 	 si vous avez des vomissements importants ou des diarrhées 
entraînant une perte très importante de liquides et/ou de sels 
de votre organisme,

• 	 si vous prenez des diurétiques (médicaments qui augmentent la 
quantité d’urines éliminées par l’intermédiaire de vos reins) ou si 
vous faites un régime sans sel pouvant conduire à une perte im-
portante de liquide et de sel de votre organisme (voir rubrique 3),

• 	 si vous présentez un rétrécissement ou un blocage des vaisseaux 
sanguins qui mènent à vos reins (sténose des artères rénales) ou 
si vous avez récemment reçu une transplantation rénale,

• 	 si votre fonction hépatique est dégradée (voir la rubrique « Ne 
prenez jamais Losar-Denk 50 » et la rubrique 3),

• 	 si vous souffrez d’insuffisance cardiaque avec ou sans insuffisance 
rénale ou d’arythmie cardiaque sévère concomitante engageant 
le pronostic vital. Une prudence particulière est nécessaire si 
vous êtes traité(e) simultanément par des bêtabloquants.

• 	 si vous avez un problème au niveau des valves cardiaques ou du 
muscle cardiaque,

• 	 si vous souffrez d’une maladie des artères coronaires (causée 
par une réduction de la circulation sanguine dans les vaisseaux 
cardiaques) ou d’une maladie artérielle cérébrale (causée par 
une réduction de la circulation sanguine dans le cerveau),

• 	 si vous avez un hyperaldostéronisme primaire (un syndrome 
associé à une augmentation de la sécrétion de l’hormone aldos-
térone par les glandes surrénales),

• 	 si vous prenez l’un des médicaments suivants pour traiter une 
hypertension :

–– un inhibiteur de l’enzyme de conversion (IEC) (énalapril, 
lisinopril, ramipril, par exemple), en particulier si vous avez 
des problèmes rénaux dus à un diabète.

–– aliskirène
Votre médecin pourra être amené à surveiller régulièrement 
le fonctionnement de vos reins, votre pression artérielle et le 
taux des électrolytes (par ex. du potassium) dans votre sang. 
Voir aussi la rubrique « Ne prenez jamais Losar-Denk 50 ».

• 	 si vous prenez d’autres médicaments susceptibles d’augmenter 
le taux de potassium dans votre sang (voir la rubrique « Autres 
médicaments et Losar-Denk 50 »).

Enfants et adolescents
Le losartan a été étudié chez l’enfant. Adressez-vous à votre médecin 
pour savoir si votre enfant peut recevoir un traitement par losartan 
et à quelle dose.
Le losartan n’est pas recommandé chez les enfants présentant des 
problèmes de reins ou de foie, car les données disponibles dans cette 
population de patients sont limitées. L’utilisation du losartan n’est 
pas recommandée chez les enfants âgés de moins de 6 ans car son 
efficacité n’est pas établie dans ce groupe d’âge.

Autres médicaments et Losar-Denk 50
Informez votre médecin ou pharmacien si vous prenez, avez récem-
ment pris ou pourriez prendre tout autre médicament.
Informez votre médecin si vous prenez des compléments de 
potassium, des substituts de sel contenant du potassium, des 
médicaments épargneurs de potassium tels que certains diurétiques 
(amiloride, triamtérène, spironolactone) ou d’autres médicaments 
susceptibles d’augmenter le taux de potassium dans le sang (par 
ex., héparine, médicaments à base de triméthoprime), car leur 
association avec Losar-Denk 50 est déconseillée.
Vous devez faire preuve d’une prudence particulière si vous prenez 
l’un des médicaments suivants en même temps que Losar-Denk 50 :
• 	 D’autres médicaments antihypertenseurs, car ils pourraient 

entraîner une baisse supplémentaire de votre pression artérielle. 
Votre pression artérielle est également susceptible d’être abais-
sée par l’un des médicaments/classes de médicaments suivants : 
médicaments pour traiter la dépression (antidépresseurs tricycli-
ques), médicaments traitant certaines maladies psychiatriques 
(antipsychotiques), décontractants musculaires (baclofène), 
médicaments contre le cancer (amifostine).

• 	 Des antalgiques ou anti-inflammatoires non stéroïdiens (antirhu-
matismaux non stéroïdiens) tels que l’indométacine, incluant les 
inhibiteurs de la COX-2, car ils peuvent diminuer l’effet antihy-
pertenseur du losartan.

Votre médecin pourrait avoir besoin de modifier la dose de vos 
médicaments et/ou de prendre d’autres précautions :
Si vous prenez un inhibiteur de l’enzyme de conversion (IEC) 
ou de l’aliskirène (voir aussi les rubriques «  Ne prenez jamais 
Losar-Denk 50 » et « Avertissements et précautions »).
Si votre fonction rénale est altérée, l’utilisation concomitante de 
ces médicaments peut entraîner une aggravation de l’insuffisance 
rénale.
Les médicaments contenant du lithium (par ex., médicaments pour la 
dépression) ne doivent être pris avec le losartan que sous le contrôle 
rapproché de votre médecin. Des précautions particulières (par ex., 
analyses sanguines) peuvent être appropriées.
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Losar-Denk 50 avec des aliments et boissons

Losar-Denk 50 peut être pris au cours ou en dehors des repas.

Grossesse et allaitement

Si vous êtes enceinte ou que vous allaitez, si vous pensez être en-
ceinte ou planifiez une grossesse, demandez conseil à votre médecin 
ou pharmacien avant de prendre ce médicament.

Grossesse
Informez votre médecin si vous pensez être enceinte (ou pourriez 
débuter une grossesse). Habituellement, votre médecin arrêtera le 
traitement par Losar-Denk 50 avant le début de votre grossesse ou 
aussitôt que vous découvrirez que vous êtes enceinte et continuera 
le traitement avec un autre médicament. Losar-Denk 50 n’est pas 
recommandé en début de grossesse, et ne doit pas être pris au-delà 
de 3 mois de grossesse car il pourrait être très dangereux pour votre 
bébé après le troisième mois de la grossesse.

Allaitement
Informez votre médecin si vous allaitez ou souhaitez allaiter. 
Losar-Denk 50 n’est pas recommandé pour les mères qui allaitent ; 
votre médecin devra choisir pour vous un autre médicament si vous 
souhaitez allaiter, en particulier si votre enfant est un nouveau-né 
ou un prématuré.

Conduite de véhicules et utilisation de machines

Les effets sur l’aptitude à conduire des véhicules et à utiliser des 
machines n’ont pas été étudiés.
Il est peu probable que Losar-Denk  50 affecte votre aptitude à 
conduire ou à utiliser des machines. Cependant, comme avec de 
nombreux autres antihypertenseurs, le losartan peut provoquer 
des étourdissements ou une fatigue chez certains patients. En cas 
d’étourdissements ou de fatigue, consultez votre médecin avant 
d’entreprendre de telles activités.

Losar-Denk 50 contient du lactose

Si votre médecin vous a informé(e) d’une intolérance à certains 
sucres, contactez-le avant de prendre ce médicament.

3. �Comment prendre Losar-Denk 50
Veillez à toujours prendre ce médicament en suivant exactement 
les indications de votre médecin ou pharmacien. Vérifiez auprès de 
votre médecin ou pharmacien en cas de doute.
Votre médecin décidera de la dose appropriée en fonction de votre 
état et selon que vous prenez encore d’autres médicaments ou non. Il 
est important de continuer à prendre Losar-Denk 50 aussi longtemps 
que votre médecin vous le prescrit, afin que votre pression artérielle 
puisse être bien contrôlée.

La dose habituelle est :

Patients adultes hypertendus
La dose initiale habituelle est de 1  comprimé pelliculé de 
Losar-Denk 50 une fois par jour (ce qui équivaut à 50 mg de losartan 
potassique). L’effet sur la diminution de la pression artérielle atteint 
son maximum 3 à 6 semaines après le début du traitement.
Chez certains patients, la dose peut, plus tard, être augmentée à 
2 comprimés pelliculés de Losar-Denk 50 une fois par jour (ce qui 
équivaut à 100 mg de losartan potassique).
Si vous avez l’impression que l’effet de Losar-Denk 50 est trop fort ou 
trop faible, parlez-en à votre médecin ou votre pharmacien.

Utilisation chez les enfants et les adolescents

Enfants de moins de 6 ans
L’utilisation du losartan n’est pas recommandée chez les enfants 
âgés de moins de 6 ans car son efficacité n’est pas établie dans ce 
groupe d’âge.

Enfants et adolescents âgés de 6 à 18 ans
La dose initiale habituelle chez les patients pesant entre 20 et 50 kg 
est de 0,7 mg de losartan potassique par kg de poids corporel une 
fois par jour (jusqu’à 25 mg de losartan potassique). Le médecin 
pourra augmenter la dose si la pression artérielle n’est pas contrôlée.
D’autres formulations de ce médicament peuvent être plus adaptées 
pour les enfants. Parlez-en avec votre médecin ou votre pharmacien.

Patients hypertendus et diabétiques de type 2
La dose initiale habituelle est de 1  comprimé pelliculé de 
Losar-Denk  50 une fois par jour (ce qui équivaut à 50  mg de 
losartan potassique). La dose peut, plus tard, être augmentée à 
2 comprimés pelliculés de Losar-Denk 50 une fois par jour (ce qui 
équivaut à 100 mg de losartan potassique) en fonction de la réponse 
tensionnelle.
Le losartan peut être pris avec d’autres médicaments antihy-
pertenseurs, tels que les diurétiques, les inhibiteurs calciques, 
les alpha-bloquants ou bêta-bloquants et les antihypertenseurs 
d’action centrale ainsi qu’avec l’insuline et les autres médicaments 
antidiabétiques couramment utilisés, par exemple les sulfonylurées, 
glitazones et inhibiteurs des glucosidases.

Patients adultes insuffisants cardiaques
La dose initiale habituelle est de 12,5 mg de losartan potassique une 
fois par jour. Habituellement, la dose doit être augmentée par paliers 
chaque semaine (12,5 mg par jour la première semaine, 25 mg par 
jour la deuxième semaine, 50 mg par jour la troisième semaine, 
100 mg par jour la quatrième semaine, 150 mg par jour la cinquième 
semaine) jusqu’à la dose d’entretien qui aura été déterminée par 
votre médecin.
Une dose maximale de 150 mg de losartan potassique une fois par 
jour peut être utilisée.
Dans le traitement de l’insuffisance cardiaque, le losartan est 
habituellement associé à un diurétique (médicament qui augmente 
la quantité d’urines éliminées par l’intermédiaire des reins) et/ou 
un digitalique (médicament qui aide le cœur à fonctionner plus 
efficacement) et/ou un bêtabloquant.

Posologie chez des groupes de patients particuliers
Le médecin pourra recommander une dose plus faible, en particulier 
au début du traitement, chez les patients traités par des diurétiques 
à doses élevées, chez les patients insuffisants hépatiques ou chez 
les patients de plus de 75  ans. L’utilisation de losartan n’est pas 
recommandée chez les patients ayant une insuffisance hépatique 
grave (voir la rubrique « Ne prenez jamais Losar-Denk 50 »).

Mode d’administration

Les comprimés pelliculés doivent être avalés avec un verre d’eau.
Essayez de prendre Losar-Denk 50 à la même heure chaque jour. Il 
est important de ne pas arrêter le traitement par Losar-Denk 50 sans 
l’avis de votre médecin.

Si vous avez pris plus de Losar-Denk 50 que vous  
n’auriez dû

Si vous avez pris accidentellement trop de comprimés, contactez 
immédiatement votre médecin. Les symptômes d’un surdosage 
sont une baisse de la pression artérielle et/ou une augmentation du 
rythme cardiaque ou parfois une diminution de celui-ci.

Si vous oubliez de prendre Losar-Denk 50
Si vous avez accidentellement oublié de prendre votre dose quo-
tidienne, prenez simplement la prochaine dose normalement. Ne 
prenez pas de dose double pour compenser la dose que vous avez 
oublié de prendre.
Si vous avez d’autres questions sur l’utilisation de ce médicament, 
demandez plus d’informations à votre médecin ou à votre pharma-
cien.

4. �Quels sont les effets indésirables éventuels
Comme tous les médicaments, ce médicament peut provoquer des 
effets indésirables, mais ils ne surviennent pas systématiquement 
chez tout le monde.
Si vous ressentez les symptômes suivants, arrêtez de prendre 
Losar-Denk 50 et informez-en votre médecin immédiatement ou 
allez aux urgences de l’hôpital le plus proche : 
Une réaction allergique sévère qui peut causer une éruption 
cutanée, des démangeaisons, un gonflement du visage, des lèvres, 
de la bouche ou de la gorge qui peuvent entraîner des difficultés à 
avaler ou à respirer.
C’est un effet indésirable rare mais grave pouvant survenir chez plus 
de 1 patient sur 10 000 mais moins de 1 patient sur 1 000. Vous 
pourriez avoir besoin d’une prise en charge médicale ou d’une 
hospitalisation en urgence.
Les effets indésirables suivants ont été rapportés avec le losartan :
Fréquents (peuvent toucher jusqu’à 1 personne sur 10) :
• 	 étourdissement,
• 	 hypotension (particulièrement après une perte d’eau excessive, 

par ex. chez les patients atteints d’insuffisance cardiaque sévère 
ou traités par des doses élevées de diurétiques),

• 	 effets orthostatiques liés à la dose tels qu’une diminution de la 
pression artérielle lors du passage de la position couchée à la 
position assise,

• 	 extrême faiblesse,
• 	 fatigue,
• 	 taux de sucre trop bas dans le sang (hypoglycémie),
• 	 taux de potassium trop élevé dans le sang (hyperkaliémie),
• 	 modifications de la fonction rénale incluant l’insuffisance rénale,
• 	 diminution du nombre de globules rouges (anémie),
• 	 augmentation du taux d’urée sanguine, de créatinine sérique 

et de potassium sérique chez les patients atteints d’insuffisance 
cardiaque.

Peu fréquents (peuvent toucher jusqu’à 1 personne sur 100) :
• 	 somnolence,
• 	 maux de tête,
• 	 troubles du sommeil,
• 	 palpitations ou battements de cœur rapides,
• 	 douleur sévère dans la poitrine (angine de poitrine),
• 	 essoufflement (dyspnée),
• 	 douleurs abdominales,
• 	 constipation sévère,
• 	 diarrhée,
• 	 nausées,
• 	 vomissements,
• 	 urticaire,
• 	 démangeaisons (prurit),
• 	 éruption cutanée,
• 	 gonflement localisé (œdème),
• 	 toux.

Rares (peuvent toucher jusqu’à 1 personne sur 1 000) :
• 	 hypersensibilité,
• 	 réaction allergique sévère se manifestant par une éruption cuta-

née, des démangeaisons, un gonflement du visage, des lèvres, de 
la bouche ou de la gorge qui peuvent entraîner des difficultés à 
avaler ou à respirer (angio-œdème),

• 	 inflammation des vaisseaux sanguins (vascularite, incluant le 
purpura de Henoch-Schonlein),

• 	 engourdissement ou sensation de picotements (paresthésies),
• 	 évanouissement (syncope),
• 	 battements de cœur très rapides et irréguliers (p. ex., fibrillation 

auriculaire),
• 	 accident vasculaire cérébral (AVC),
• 	 inflammation du foie (hépatite),
• 	 élévation du taux d’alanine aminotransférase (ALAT ; analyse de 

sang pour vérifier la fonction du foie) dans le sang, qui habituel-
lement se normalise à l’arrêt du traitement.

Fréquence indéterminée (ne peut être estimée sur la base des 
données disponibles) :
• 	 diminution du nombre de plaquettes (thrombopénie),
• 	 migraine,
• 	 anomalies de la fonction hépatique,
• 	 douleurs musculaires et articulaires,
• 	 syndrome pseudo-grippal,
• 	 douleurs dorsales et infections urinaires,
• 	 augmentation de la sensibilité à la lumière du soleil, s’accom-

pagnant parfois d’une rougeur après l’exposition au soleil 
(photosensibilité),

• 	 douleurs musculaires inexpliquées s’accompagnant d’une colo-
ration foncée (brune) des urines (rhabdomyolyse),

• 	 impuissance,
• 	 inflammation du pancréas (pancréatite),
• 	 faible taux de sodium dans le sang (hyponatrémie),
• 	 dépression,
• 	 malaise,
• 	 sifflement, bourdonnement, grondement ou claquements 

dans les oreilles (acouphènes),
• 	 altération du goût (dysgueusie).
Les effets indésirables chez les enfants sont similaires à ceux 
observés chez les adultes.

Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, parlez-en à votre 
médecin ou votre pharmacien. Ceci s’applique aussi à tout effet 
indésirable qui ne serait pas mentionné dans cette notice.
En signalant les effets indésirables, vous contribuez à fournir 
davantage d’informations sur la sécurité du médicament.

5. �Comment conserver Losar-Denk 50
Tenir ce médicament hors de la vue et de la portée des enfants.
N’utilisez pas ce médicament après la date de péremption indiquée 
sur la boîte et la plaquette après « Exp ». La date de péremption fait 
référence au dernier jour de ce mois.
Durée de conservation : 3 ans
À conserver à une température inférieure à 30 °C.
Conserver dans l’emballage original afin d’en protéger le contenu 
de la lumière.
Ne jetez aucun médicament au tout-à-l’égout. Demandez à votre 
pharmacien d’éliminer les médicaments que vous n’utilisez plus. 
Ces mesures contribueront à protéger l’environnement.

6. �Contenu de l’emballage et autres informations

Ce que contient Losar-Denk 50
La substance active est le losartan potassique. Chaque comprimé 
pelliculé contient 50  mg de losartan potassique, équivalant à 
45,8 mg de losartan.
Les autres composants sont : lactose monohydraté, cellulose micro-
cristalline, amidon de maïs prégélatinisé, stéarate de magnésium 
[végétal], hydroxypropylcellulose, hypromellose, dioxyde de titane.

Conditions de délivrance
Médicament soumis à prescription médicale.

Comment se présente Losar-Denk 50 et contenu de 
l’emballage extérieur
Losar-Denk 50 se présente sous la forme de comprimés pelliculés 
de couleur blanche à blanc cassé, ronds, biconvexes, avec une 
barre de cassure d’un côté et lisses de l’autre, non biseautés. Les 
comprimés pelliculés peuvent être divisés en deux moitiés égales.
Losar-Denk 50 est disponible sous forme de plaquettes thermo-
formées blanches opaques en alu/PVC/PE/PVdC.
Présentation : 28 comprimés pelliculés.

Titulaire de l’Autorisation de Mise sur le Marché et 
Fabricant
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Allemagne

Site de production
DENK PHARMA GmbH & Co. KG
Göllstr. 1
84529 Tittmoning
Allemagne

La dernière date à laquelle cette notice a été révisée est 12/2019.

Losar-Denk 50
Comprimido revestido por película – para uso oral
Antagonista dos receptores da angiotensina II
Substância activa: losartan

Folheto informativo: Informação para o doente

Leia com atenção todo este folheto antes de começar a  
tomar este medicamento pois contém informação importante 
para si.

–– Conserve este folheto. Pode ter necessidade de o ler nova-
mente.

–– Caso ainda tenha dúvidas, fale com o seu médico ou farma-
cêutico.

–– Este medicamento foi receitado apenas para si. Não deve 
dá-lo a outros. O medicamento pode ser-lhes prejudicial 
mesmo que apresentem os mesmos sinais de doença.

–– Se tiver quaisquer efeitos indesejáveis, incluindo possíveis 
efeitos indesejáveis não indicados neste folheto, fale com o 
seu médico ou farmacêutico. Ver secção 4.

O que contém este folheto:
1.	 O que é Losar-Denk 50 e para que é utilizado
2.	 O que precisa de saber antes de tomar Losar-Denk 50
3.	 Como tomar Losar-Denk 50
4.	 Efeitos indesejáveis possíveis
5.	 Como conservar Losar-Denk 50
6.	 Conteúdo da embalagem e outras informações

1. �O que é Losar-Denk 50 e para que é utilizado
Losartan pertence à classe de medicamentos conhecidos como 
antagonistas dos receptores da angiotensina II. A substância angio-
tensina II é formada no seu corpo e ajuda a regular a sua pressão 
sanguínea. Liga-se aos receptores nas veias sanguíneas tornando-as 
mais estreitas. Isto faz a sua pressão sanguínea aumentar. Quando 
a pressão sanguínea está elevada, a angiotensina II tem um papel 
na manutenção da pressão sanguínea elevada. Losartan evita que 
a angiotensina II se ligue a estes receptores de modo a que as veias 
sanguíneas possam relaxar e a sua pressão sanguínea baixe.
Losartan retarda a insuficiência renal nos doentes com pressão 
sanguínea elevada e diabetes do tipo II.

Losar-Denk 50 é usado
• 	 no tratamento de doentes com pressão sanguínea elevada 

(hipertensão) em adultos e crianças e adolescentes com 
6-18 anos de idade.

• 	 para proteger os rins dos doentes com pressão sanguínea 
elevada e diabetes mellitus do tipo 2 com a função renal dani-
ficada comprovada através de testes de sangue, uma excreção 
de proteína na urina de ≥ 0,5 g/dia (esta doença é associada a 
quantidades patologicamente elevadas de proteína na urina).

• 	 no tratamento de doentes com insuficiência cardíaca quando o 
médico esta convencido de que o tratamento com inibidores da 
ECA (inibidor da enzima conversora da angiotensina que é um 

agente redutor da pressão sanguínea) não é adequado. Não se 
deve mudar para o tratamento com losartan se a sua insuficiên-
cia cardíaca permanecer estável com os inibidores da ECA.

• 	 no tratamento de doentes com pressão sanguínea elevada e 
espessamento da parede do ventrículo esquerdo. Losar-Denk 50 
reduz o risco de acidente vascular cerebral.

2. �O que precisa de saber antes de tomar Losar-Denk 50

Não tome Losar-Denk 50
• 	 se tem alergia ao losartan ou a qualquer outro componente deste 

medicamento (indicados na secção 6),
• 	 se está grávida de mais de 3 meses (também é melhor evitar 

losartan no início da gravidez – ver secção “Gravidez e amamen
tação”),

• 	 se a sua função hepática está seriamente danificada,
• 	 se tem diabetes ou função renal diminuída e está a ser tratado 

com um medicamento que contém aliscireno para diminuir a 
pressão arterial.

Advertências e precauções
Fale com o seu médico ou farmacêutico antes de tomar 
Losar-Denk 50.
Tem de informar o seu médico se pensa que está (ou pode vir a 
ficar) grávida. Losar-Denk  50 não é recomendado no início da 
gravidez, e não pode ser tomado se estiver grávida de mais de 
3 meses, pois pode prejudicar seriamente o seu bebé se for usado 
nessa fase (ver secção “Gravidez e amamentação”).
É importante que informe o seu médico antes de tomar 
Losar-Denk 50:
• 	 se tiver antecedentes de angioedema (reacção de hipersensibi-

lidade manifestada pelo inchaço da face, lábios, garganta e/ou 
língua) (ver também secção 4),

• 	 se tiver vómitos ou diarreia severos associados com uma deple-
ção severa de volume e/ou sal do seu corpo,

• 	 se estiver a tomar diuréticos (medicamentos que aumentam a 
quantidade de excreção de urina por via dos rins) ou se estiver 
a fazer uma dieta com baixo teor de sal que poderá causar uma 
depleção severa de volume e sal do seu corpo (ver secção 3),

• 	 se for conhecido que tem estreitamento ou bloqueio das artérias 
para os seus rins (estenose arterial renal) ou se tiver sido subme-
tido a transplante de rins recentemente,

• 	 se tiver insuficiência hepática (ver secção “Não tome 
Losar-Denk 50” e secção 3),

• 	 se tiver insuficiência cardíaca com ou sem insuficiência renal ou 
em combinação com arritmias cardíacas severas com risco de 
vida. É necessário tomar cuidados especiais se também estiver a 
ser tratado com bloqueadores beta em simultâneo.

• 	 se tiver uma desordem numa válvula ou músculo do coração,
• 	 se tiver doença das artérias coronárias (causada por fluxo de 

sangue insuficiente para os vasos sanguíneos do coração) ou 
doença das artérias cerebrais (causada por fluxo de sangue 
insuficiente para o cérebro),

• 	 se sofre de hiperaldosteronismo primário (uma doença asso-
ciada ao aumento da secreção da hormona aldosterona pelas 
supra-renais).

• 	 se está a tomar algum dos seguintes medicamentos para tratar a 
pressão arterial elevada:

–– um inibidor da ECA (p. ex., enalapril, lisinopril, ramipril), 
em particular se tiver problemas nos rins relacionados com 
diabetes.

–– aliscireno.
O seu médico pode verificar a sua função renal, pressão arte-
rial e a quantidade de electrólitos (por exemplo, o potássio) 
no seu sangue em intervalos regulares. Ver secção “Não 
tome Losar-Denk 50”.

• 	 se estiver a tomar outros medicamentos que possam aumen-
tar o potássio sérico (ver secção “Outros medicamentos e 
Losar-Denk 50”).

Crianças e adolescentes
Losartan foi estudado em crianças. Fale com o seu médico sobre se 
o seu filho pode ser tratado com o losartan e qual a dose indicada.
Losartan não é recomendado para uso em crianças com problemas 
renais ou hepáticos, uma vez que os dados disponíveis nestes grupos 
de doentes são limitados. Losartan não é recomendado para uso 
em crianças com menos de 6 anos de idade, uma vez que não foi 
demonstrado que funcione neste grupo etário.

Outros medicamentos e Losar-Denk 50
Informe o seu médico ou farmacêutico se estiver a tomar, tiver 
tomado recentemente, ou vier a tomar outros medicamentos.
Informe o seu médico se estiver a tomar suplementos de potássio, 
substitutos do sal que contenham potássio, medicamentos poupado-
res de potássio, tais como certos diuréticos (amilorida, triamtereno, 
espironolactona), ou outros medicamentos que possam aumentar o 
potássio sérico (por exemplo, heparina, medicamentos que contêm 
trimetoprim), uma vez que a sua associação com Losar-Denk 50 não 
é aconselhável.
Deve tomar cuidado particularmente quando estiver a tomar 
qualquer um dos seguintes medicamentos simultaneamente com 
Losar-Denk 50:
• 	 Outros medicamentos para tratar a pressão sanguínea elevada, 

pois eles poderão causar uma queda exagerada da sua pressão 
sanguínea. A sua pressão sanguínea poderá também ser reduzi-
da por um dos seguintes medicamentos/classes de medicamen-
tos: medicamentos para a depressão (antidepressivos tricíclicos), 
medicamentos para certas perturbações psiquiátricas (agentes 
antipsicóticos), relaxantes musculares (baclofeno), medicamen-
tos para o tratamento de cancro (amifostina).

• 	 Medicamento anti-inflamatórios ou analgésicos (fármacos 
anti-inflamatórios não esteróides), tais como a indometacina, 
incluindo inibidores da COX-2, pois podem reduzir o efeito 
anti-hipertensor do losartan.

O seu médico pode necessitar de alterar a sua dose e/ou tomar 
outras precauções:
Se está a tomar um inibidor da ECA ou aliscireno (ver também as 
secções “Não tome Losar-Denk 50” e “Advertências e precauções”).
Se a sua função renal estiver comprometida, a utilização simultânea 
destes medicamentos poderá levar a um agravamento da função 
renal.
Os medicamentos que contêm lítio (p. ex., medicamentos para a 
depressão) não devem ser tomados em combinação com losartan 
sem a supervisão atenta do seu médico. Poderão ser apropriadas 
medidas especiais de precaução (p. ex., análises ao sangue).

Losar-Denk 50 com alimentos e bebidas
Losar-Denk 50 pode ser administrado com ou sem alimentos.

Gravidez e amamentação
Se está grávida ou a amamentar, se pensa estar grávida ou planeia 
engravidar, consulte o seu médico ou farmacêutico antes de tomar 
este medicamento.

Gravidez
Tem de dizer ao seu médico, se pensa que está (ou pode vir a ficar) 
grávida. Normalmente, o seu médico vai interromper o tratamento 
com Losar-Denk 50 antes de ficar grávida ou assim que descobrir 
que está grávida e continuar o tratamento com outro medicamento. 
Losar-Denk 50 não é recomendado no início da gravidez, e não deve 
ser tomado quando estiver grávida de mais de 3 meses, pois pode 
prejudicar seriamente o seu bebé se for usado após o terceiro mês 
de gravidez. 

Amamentação
Informe o seu médico se está a amamentar ou se deseja amamentar. 
Losar-Denk 50 não é recomendado para mães a amamentar e o 
seu médico pode escolher outro tratamento para si se desejar 
amamentar, especialmente se o seu bebé for recém-nascido, ou se 
nascer prematuro. 

Condução de veículos e utilização de máquinas
Não foram realizados estudos sobre os efeitos sobre a capacidade de 
conduzir e operar máquinas.
É pouco provável que o Losar-Denk 50 afecte a capacidade de 
conduzir e operar máquinas. Todavia, o losartan, tal como outros 
agentes anti-hipertensores, poderá causar tonturas ou fadiga. Se 
tiver tonturas ou fadiga, aconselhe-se com seu médico antes de 
continuar com tais actividades.

Losar-Denk 50 contém lactose
Se foi informado pelo seu médico que tem intolerância a alguns 
açúcares, contacte-o antes de tomar este medicamento.

3. �Como tomar Losar-Denk 50
Tome este medicamento exactamente como indicado pelo seu 
médico ou farmacêutico. Fale com o seu médico ou farmacêutico 
se tiver dúvidas.
O seu médico irá decidir a dose apropriada para si, dependendo da 
sua condição e se você ainda estiver a tomar outros medicamentos. 
É importante continuar a tomar Losar-Denk 50 pelo período que o 
médico prescrever de modo a garantir o controlo sem entraves da 
sua pressão sanguínea.

A dose normal é:

Doentes adultos com pressão sanguínea alta
A dose inicial normal é de 1 comprimido revestido por película de 
Losar-Denk 50 (equivalente a 50 mg de losartan de potássio) uma 
vez por dia. O máximo do efeito anti-hipertensor é alcançado 3 a 
6 semanas após o início do tratamento.
Em alguns doentes, esta dose poderá ser aumentada mais tarde 
para 2  comprimidos revestidos por película de Losar-Denk 50 
(equivalente a 100 mg de losartan de potássio) uma vez por dia.
Fale com o seu médico se tiver a impressão de que o efeito do 
Losar-Denk 50 é demasiado forte ou demasiado fraco.

Utilização em crianças e adolescentes

Crianças com menos de 6 anos de idade
Losartan não é recomendado para uso em crianças com menos de 
6 anos de idade, uma vez que não foi demonstrado que funcione 
nesta faixa etária.

Crianças e adolescentes com 6 – 18 anos de idade
A dose inicial recomendada em doentes que pesam entre 20 kg e 
50 kg é de 0,7 mg de losartan de potássio por kg de peso corporal 
administrada uma vez por dia (até 25 mg de losartan de potássio). 
O médico poderá aumentar a dose se a pressão sanguínea não for 
controlada.
Outras apresentações deste medicamento podem ser mais adequa-
das para crianças; pergunte ao seu médico ou farmacêutico.

Doentes com pressão sanguínea alta e diabetes mellitus do tipo 2
A dose inicial normal é de 1 comprimido revestido por película de 
Losar-Denk 50 (equivalente a 50 mg de losartande potássio) uma 
vez por dia. A dose poderá ser aumentada mais tarde para 2 com-
primidos revestidos por película de Losar-Denk 50 (equivalente a 
100 mg de losartan de potássio) uma vez por dia, dependendo da 
resposta da sua pressão sanguínea.
Losartan pode ser administrado com outros medicamentos 
anti-hipertensores, tais como diuréticos, antagonistas do cálcio, 
bloqueadores alfa ou beta assim como com agentes anti-hipertenso-
res centrais e também com insulina e outros agentes antidiabéticos 

normalmente usados tais como as sulfonilureias, glitazonas e 
inibidores da glucosidase.

Doentes adultos com insuficiência cardíaca
A dose inicial normal é de 12,5 mg de losartan de potássio uma vez 
por dia. No geral, a dose deve ser aumentada gradualmente numa 
frequência semanal (i.e., 12,5 mg diariamente durante a primeira 
semana, 25 mg diariamente durante a segunda semana, 50 mg 
diariamente durante a terceira semana, 100 mg diariamente durante 
a quarta semana e 150 mg diariamente durante a quinta semana) 
até à dose de manutenção, tal como determinado pelo seu médico.
Poderá ser utilizada uma dose máxima de 150 mg de losartan de 
potássio uma vez por dia.
Para o tratamento de insuficiência cardíaca, o losartan normalmente 
é administrado com um diurético (medicação para aumentar a 
quantidade de urina excretada por via dos rins) e/ou digitális 
(medicamento para fortalecer o coração) e/ou um bloqueador beta.

Dosagem em grupos de doentes especiais
O médico poderá aconselhar uma dose baixa, particularmente no iní-
cio do tratamento, nos doentes que estão a receber doses elevadas 
de diuréticos, naqueles com a função hepática comprometida ou em 
doentes com idade superior a 75 anos. Não é recomendado o uso de 
losartan em doentes com insuficiência hepática severa (ver secção 
“Não tome Losar-Denk 50”).

Modo de administração
Os comprimidos revestidos por película devem ser engolidos com 
um copo de água.
Tente tomar Losar-Denk 50 à mesma hora todos os dias. É importante 
continuar a tomar Losar-Denk 50 até indicação em contrário do seu 
médico.

Se tomar mais Losar-Denk 50 do que deveria
Se tiver tomado acidentalmente demasiados comprimidos, informe 
o seu médico imediatamente. Os sintomas de sobredosagem são 
pressão sanguínea baixa e/ou ritmo cardíaco muito rápido ou 
possivelmente muito lento.

Caso se tenha esquecido de tomar Losar-Denk 50
Se acidentalmente se tiver esquecido de tomar a sua dose diária, 
tome a dose seguinte conforme a prescrição. Não tome uma dose a 
dobrar para compensar uma dose que esqueceu de tomar.
Caso ainda tenha dúvidas sobre a utilização deste medicamento, fale 
com o seu médico ou farmacêutico.

4. �Efeitos indesejáveis possíveis 
Como todos os medicamentos, este medicamento pode causar 
efeitos indesejáveis, embora estes não se manifestem em todas as 
pessoas.
Caso desenvolva os sintomas que se seguem, pare de tomar 
Losar-Denk 50 e informe o seu médico imediatamente ou dirija-se 
ao departamento de acidentes e emergências do hospital mais 
próximo de si: 
Uma reacção alérgica severa que poderá causar erupção na pele, 
comichão, inchaço do rosto, lábios, boca ou garganta que pode estar 
associada a dificuldade em engolir ou respiração ofegante.
Esta é uma reacção adversa ao medicamento grave, mas rara 
que afecta mais do que 1 entre 10.000 mas menos do que 1 entre 
1.000 doentes. Poderá necessitar de atenção médica urgente ou de 
hospitalização.
Foram reportadas as seguintes reacções adversas em associação 
com o losartan:

Frequentes (podem afectar até 1 em 10 pessoas):
• 	 vertigens,
• 	 pressão sanguínea baixa (especialmente após perda excessiva de 

água do corpo, por exemplo, em doentes com insuficiência car-
díaca severa ou em tratamento com diuréticos de dose elevada),

• 	 efeitos ortostáticos relacionados com a dose, tais como a dimi-
nuição da pressão arterial quando se levanta de uma posição 
deitada ou sentada,

• 	 debilidade,
• 	 fadiga,
• 	 açúcar demasiado baixo no sangue (hipoglicemia),
• 	 demasiado potássio no sangue (hipercaliemia),
• 	 alterações na função renal, incluindo insuficiência renal,
• 	 redução do número de glóbulos vermelhos (anemia),
• 	 aumento da ureia sérica, creatinina sérica e potássio sérico em 

doentes com insuficiência cardíaca.
Pouco frequentes (podem afectar até 1 em 100 pessoas):
• 	 sonolência,
• 	 dor de cabeça,
• 	 perturbações do sono,
• 	 palpitações ou batimentos cardíacos rápidos,
• 	 dor severa no peito (angina pectoris),
• 	 falta de ar (dispneia),
• 	 dor abdominal,
• 	 prisão de ventre (obstipação),
• 	 diarreia,
• 	 náuseas,
• 	 vómitos,
• 	 urticária,
• 	 comichão (prurido),
• 	 erupção na pele,
• 	 inchaço localizado (edema),
• 	 tosse.
Raros (podem afectar até 1 em 1.000 pessoas):
• 	 hipersensibilidade,
• 	 reacção alérgica severa caracterizada por uma erupção cutânea, 

comichão, inchaço do rosto, lábios, boca ou garganta que pode 
causar dificuldade em respirar ou engolir (angioedema),

• 	 inflamação dos vasos (vasculite, incluindo púrpura de Henoch-
Schoenlein),

• 	 entorpecimento ou sensação de formigueiro (parestesia),
• 	 desmaio (síncope),
• 	 batimentos cardíacos muito rápidos e irregulares (ex: fibrilação 

auricular),
• 	 AVC,
• 	 inflamação do fígado (hepatite),
• 	 níveis altos de alanina aminotransferase (ALT; teste do sangue 

para verificar a função hepática), normalmente resolvido após a 
interrupção do tratamento.

Desconhecido (não pode ser calculado a partir dos dados disponíveis):
• 	 redução do número das plaquetas (trombocitopenia),
• 	 enxaqueca,
• 	 provas da função hepática anormais,
• 	 dores nos músculos e articulações,
• 	 sintomas semelhantes aos da gripe,
• 	 dores nas costas e infecções do tracto urinário,
• 	 aumento da sensibilidade ao sol, possivelmente com vermelhi-

dão após a exposição ao sol (fotossensibilidade),
• 	 dor muscular inexplicável com urina escura (cor de chá) (rabdo-

miólise),
• 	 impotência,

• 	 inflamação do pâncreas (pancreatite),
• 	 níveis baixos de sódio no sangue (hiponatremia),
• 	 depressão,
• 	 indisposição geral (mal-estar),
• 	 zumbidos, silvos, bramidos, ou cliques nos ouvidos (acufenos),
• 	 alterações no paladar (disgeusia).
Os efeitos indesejáveis nas crianças são semelhantes aos dos adultos.

Comunicação de efeitos indesejáveis
Se tiver quaisquer efeitos indesejáveis, incluindo possíveis efeitos 
indesejáveis não indicados neste folheto, fale com o seu médico ou 
farmacêutico. 
Ao comunicar efeitos indesejáveis, estará a ajudar a fornecer mais 
informações sobre a segurança deste medicamento.

5. �Como conservar Losar-Denk 50
Manter este medicamento fora da vista e do alcance das crianças.
Não utilize este medicamento após o prazo de validade impresso na 
embalagem exterior e no blister após “Exp.”. O prazo de validade 
corresponde ao último dia do mês indicado.
Prazo de validade: 3 anos
Conservar a uma temperatura inferior a 30°C.
Conservar na embalagem de origem para proteger da luz.
Não deite fora quaisquer medicamentos na canalização. Pergunte 
ao seu farmacêutico como deitar fora os medicamentos que já não 
utiliza. Estas medidas ajudarão a proteger o ambiente.

6. �Conteúdo da embalagem e outras informações

Qual a composição de Losar-Denk 50
A substância activa é o losartan de potássio. Cada comprimido reves-
tido por película contém 50 mg de losartan de potássio, equivalente 
a 45,8 mg de losartan.
Os outros componentes são: lactose mono-hidratada, celulose 
microcristalina, amido pré-gelatinizado, estearato de magnésio 
[vegetal], hidroxipropilcelulose, hipromelose, dióxido de titânio.

Classificação quanto à dispensa ao público
Medicamento sujeito a receita médica.

Qual o aspecto de Losar-Denk 50 e conteúdo da embalagem
Losar-Denk 50 são comprimidos revestidos por película de cor branca 
a esbranquiçada, redondos, biconvexos com uma marca de divisão 
em um dos lados e lisos no outro lado, sem facetas. Os comprimidos 
revestidos por película podem ser divididos em partes iguais.
Losar-Denk 50 está disponível em embalagens blister brancas opacas 
de Al/PVC/PE/PVdC
Tamanho da embalagem: 28 comprimidos revestidos por película.

Titular da Autorização de Introdução no Mercado e 
Fabricante
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Alemanha
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DENK PHARMA GmbH & Co. KG
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84529 Tittmoning
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